

Inspection Report

Supplier : XY-GLOBAL

Inspector: Leo

Inspection only for: PO . XYSJ-140715 Item No. XY11KA011	<u>Inspection Result:</u> PASS
--	-----------------------------------

Description	Finished Q'ty	Sample Size	Defect Found	Defects Description	Acceptable Q'ty
XY11KA011	33000PCS	5% inspection	Opes	No failure	33000pcs

No failure,

No failure , below measurement report for reference.

No failure	
------------	--

The inspection sample plan is 100% inspection.

A large pallet load of cardboard boxes, wrapped in clear plastic film, ready for shipping. The boxes are stacked in a neat, rectangular formation on a wooden pallet. The plastic wrap is tightly secured around the entire load, with visible seams and wrinkles. The boxes are light brown and feature some printed text and logos, though they are partially obscured by the plastic. The pallet is sitting on a concrete floor in what appears to be a warehouse or loading dock area. In the background, a person in a white shirt and dark pants is standing near a loading bay door, and another person is partially visible further back. The overall scene suggests a busy logistics or distribution environment.



2. Product



4 Product

[illegible]

6. The test report

[illegible]

Safety is our serious job for our worker and engineer team

